
  
 

  بسم الله الرحمن الرحيم

Sudan University science &Technology 

Collage of petroleum & mining of Engineering 

Department of Refining and Transportation Engineering 

 

Refinery Wastewater Treatment: 

Case Study Khartoum Refinery 

المياه الملوثه في مصفاة الخرطوم معالجة   

 

 

A Thesis submitted for partial fulfillment of the requirement for the           

degree of Bachelor of Science in Refining and Transportation 

Engineering 
  

 

 

 

 

 

 

Presented by: 

          

         Alnaeem Adam Alnaeem Aldwo 

         Afif Gubran Barashi Albarashi 

         Badawi Tariq Badawi Ali 

         Mokhtar Hamid Mohammed Hamad 

         Sharnobi Mohammed Abdallah Almobark 

 
[...]
nitrogen gas. Figure 25 shows the two arrangements that are used in these systems. 

In the first system, the aeration/nitrification tank is followed by an anoxic tank where 

denitrification Occurs. A food source (typically methanol) is added to this tank to aid 

in the process. In the second system, the anoxic tank is followed by the 

aeration/nitrification tank. In this case, the food source for the anoxic tank is the BOD 

in the incoming wastewater. A portion of the treated wastewater from the aeration 

tank is recycled so that the reduction of nitrates in the effluent can occur. (IPIECA 5th 

Floor, 2010) 

2.1.3.2.3 Activated carbon 



19 
 

Removal of dissolved organic constituents from the refinery wastewater can be done 

by carbon adsorption. In general, activated carbon is usually applied as an effluent 

‘polishing’ step (removal of residual organics) for wastewater that has been processed 

in a biological treatment system. This is because the carbon usage will be 

prohibitively high if it applied to the refinery wastewater. 

In this process the wastewater is passed through a bed of granular activated carbon 

(GAC) where the organics in the wastewater are adsorbed by the carbon. The carbon 

bed is periodically regenerated to remove the organics from the exhausted carbon. 

 
Figure2. 7 shows the configuration of a typical carbon adsorption system 
 

2.1.3.2.4 Chemical oxidation: 

        Chemical oxidation in a refinery is generally used for reduction of residual COD, 

non-biodegradable compounds, and trace organic compounds. It is not common to 

have a chemical oxidation system in a refinery wastewater treatment plant; details of 

this approach are included in this document for information purposes. The following 

oxidation reagents are generally used in a chemical oxidation system: 

● Hydrogen peroxide; 

● Chlorine dioxide; and 

● Ozone. 

Chemical oxidation can be enhanced in some cases by the use of UV light as a 

catalyst, but this needs to be evaluated on a case-by-case basis. 

 

 

 



20 
 

 

Figure 2.8 shows the configuration of a typical chemical oxidation system. 

 

The feed is sent to the oxidation reactor via a feed tank which provides any surge 

capacity that is required. 

 2.1.3.3 Biological Treatment: 

         Biological processes utilize microorganisms (naturally-occurring, commercial, 

specific groups and acclimatized sewage sludge) to oxidize organic matter into simple 

products (CO2, H2O and CH4) under aerobic, anaerobic or semi aerobic conditions.  

C: N: P ratio (100:5:1) is adequate for microorganisms to grow1, 22. A study on 

biodegradation of petroleum oil by nematodes has identified Bacillus sp. as a primary 

degrader and cooperation with nematodes for degradation of pollutants23. In a study 

using bio augmentation, activated sludge system (ASS) took only 20 days to achieve 

COD below 80 mg/l (84.2% COD removal efficiency) and NH4+ -N concentration of 

10 mg/l compared to non-bio augmented system, which needed an extra 10 days to 

reach similar effluent quality20. Biological processes are classified as suspended-

growth, attached-growth or hybrid processes. (ishak, et al., 2012) 

2.1.3.3.1 Waste biological sludge: 

       Excess sludge that is produced in a biological system can be disposed of (after 

pretreatment) in several ways, depending on local regulations, including: 

● Land farming; 

● Landfills; and 

● Off-site disposal. 

Typical pretreatment of biological sludge is shown in Figure (2.8). 

The biological sludge is sent to a thickener, which could be a gravity or DAF 

thickener, where water is separated from the sludge and returned to WWT, The sludge 



21 
 

from the Thickener is sent to an aerobic digester where air is added to digest the 

sludge. This step is essentially a volume reduction step to lessen the load on the 

downstream filter. In some cases the sludge from the Thickener is sent to the Filter. 

Several types of filters such as belt filter Presses, plate and frame filters etc... Can be 

used. The type of filter that is most appropriate will need to be evaluated on a case-

by-case basis. 

                       

Figure2. 9 Biological sludge treatment  

Table 1(2.2): Common refinery prevention and control techniques 

(Awad, 2008) 

 Oil& Grease -oil skimming (API 

separators) 

-gravity separation 

(settling tanks and 

coalescing 

plate separators) 

-dissolved/induced air 

floatation(DAF/IAF) 

-Biological treatment 

 Sulfides -chemical treatment 

-clarification 

Wastewater treatment Organic compounds -biological treatment 

-activated carbon 

adsorption 

-clarification 



22 
 

 Metals and solids -source reduction 

--gravity separation 

(settling tanks and 

coalescing 

plate separators) 

-physical treatment 

(flocculation) 

-DAF/IAF 

-granular media  

Filtration 

 Caustics 

&acids 

Neutralization 

-clarification 

 

2.1.3.4. Sour stripping unit: 

There are several technologies for sour water treatments: with steam or flue gas in 

sour water strippers (SWS); conversion of the hydrogen sulfide to thiosulfates by air 

oxidation; or using vaporization and incineration. However, the reference document 

on best available techniques for mineral oil and gas refineries (Joint Research Center, 

2003), only mentions the SWS; therefore, this technique is selected to be considered 

in this work. The main objective of the sour water treatments is to remove sulfides, 

achieving in normal conditions 85e99% of removal with feeds that typically have 

ammonia concentrations between 0.3 and 6% w/w and hydrogen sulfide 

concentrations between 0.3 and 10.4% w/w. 

Ammonia is also stripped when no acid is added to the wastewater; then the efficiency 

depends widely on the stripping temperature and pH (Wong and Hung, 2006). The 

separation of ammonia from hydrogen sulfide has important advantages in the sulfur 

recovery units (SRU) eliminating problems such as catalyst deactivation, plugging in 

condensers and seals, lower operating factors and the diluent effect that increases the 

size of the unit. 

Fig. 2 shows an outline of the studied process that corresponds to the sour water 

treatment plant of a refinery located in Germany, with a similar configuration to the 

Chevron WWT process (Wang et al., 2006). The model parameters were fitted in 

order to reproduce the operating data. Before the SWS the feed is pumped into flash 

drums to remove volatile hydrocarbon vapors and liquids. 

Vapors are easily flashed off through a pressure controlled vent valve connected to a 

low pressure system. A weir permits liquid hydrocarbons to spill over into a separate 

compartment for reprocessing. After the flash drums, the sour water is often fed to a 

stabilization tank to increase the residence time to improve the hydrocarbon removal 

and minimize composition and flow rate fluctuations (Armstrong, 2003). In the 

studied plant, the sour water streams are grouped in three feeds coming from (1) the 

vacuum distillation, (2) from the fluid catalytic cracker (FCC) and amine regeneration 

fractionators, and (3) from the crude distillation unit. Besides, a stream with a low 

ethanol and ETBE content, coming from the same petrochemical complex, is added to 

the process. This water is also stripped with steam to recover a rich-gas in ethanol that 



23 
 

is dispatched to the FCC unit, while the treated water is sent to the ammonia recovery 

unit as fresh water supply. In the SWS, the downward flow of sour water contacts the 

ascending flow of stripping steam that removes the pollutants. In this way, the steam 

acts as the heating medium and at the same time as the stripping gas. The operating 

conditions in the stripping columns can vary from 200 to 250 kPa and from 80 to 135 

_C. The plant has a two-stage system, with stripping and ammonia purification to 

enhance the recovery of sulfide and ammonia separately. In the first stripping stage, 

the high purity hydrogen sulfide recovered by overheads can be used for the Claus 

sulfur recovery unit. The bottoms streams contain almost all the ammonia and are sent 

to the ammonia stripper. ( M. Torres, et al., 2012) 

 
Figure 2.10 Sour water stripping unit 

 

 

 

 

 

 



24 
 

2.2. Literature Review: 
In 2009 El-Gohary perform two treatment schemes were investigated. The 1st step in 

both schemes was chemical coagulation followed by precipitation in the 1st scheme 

and dissolved air flotation in the 2nd one. Ferric chloride (FeCl3·6H2O), alum (Al2 

(SO4)3·18H2O) and ferrous sulfate (FeSO4·6H2O) were used as coagulants. Lime 

(CaO) was used as coagulant aid and for pH adjustment. For C/P, the three coagulants 

investigated were found to be more or less similar in their performance. Maximum 

COD total removal obtained by ferric chloride, ferrous sulfate and alum was 75.8±9.7, 

77.5±9.6 and 76.7±9.9%, respectively. Corresponding BOD5 total removal values 

were 78±15.8, 78.7±15.6 and 74.1±19.3%, respectively. However, the optimum dose 

of ferric chloride and alum was 600 and 700 mg/l while that of ferrous sulfate was 

850 mg/l. Alum produced a voluminous sludge, but with the least solids content. 

Ferric chloride produced compact sludge with a good settle ability as reflected by the 

low sludge volume index (SVI) of 76.3±28.8 ml/gTSS. In the coagulation–dissolved 

air flotation (C/DAF) experiments, the results showed that alum produced higher 

COD removal (77.5±3.2%) as compared to ferric chloride (71.6±2.9%) and ferrous 

sulfate (67.7±3.7%). 

A cost evaluation of the initial investment and the running costs using the different 

coagulants at their optimum operating conditions were calculated. The investment and 

running cost for C/P process is higher by 27.3 and 23.7% than C/DAF. (el-hohary & , 

2009) 

July 2013 Manal Abu Alhaija, Sulaiman Al-Zuhair a novel three-step process was 

developed and evaluated for the treatment of highly contaminated refinery 

wastewater. The process consisted of an electrocoagulation cell (EC), a spouted bed 

bioreactor (SBBR) with Pseudonymous put idea immobilized in polyvinyl alcohol 

gel, and an adsorption column packed with granular activated carbon produced from 

agricultural waste, specifically date pits. The units were evaluated individually and as 

combinations with different arrangements at different operating conditions to treat 

refinery wastewater with varying levels of contaminants. The EC unit was found to be 

effective as a pretreatment step to reduce the large concentrations of COD and 

suspended solid and reduce the load on the bioreactor and the adsorption column. At 

optimum conditions and unit arrangement, the process was able to reduce the 

concentration of COD, phenol and cresols by 97%, 100% and 100%, respectively. 

The process was found to be highly competitive in comparison with other combined 

systems used in the treatment of industrial wastewater and can handle highly 

contaminated refinery or industrial wastewater with relatively wide range of operating 

conditions. (abu alhaija, et al., 2013)                          

 

 

 

 

 

 

 



25 
 

                                     Chapter 3 

 

3. Research Methodology: 

This chapter describes the research methods used to obtain and process data to allow 

an empirical research assessment to be made of Khartoum refinery liquid effluent. 

3.1 Waste Water Treatment Unit 

3.1.1 Procedure and Process Technique 

The sewage treatment unit of Khartoum Oil Refinery was put into production in 1999, 

the designed capacity of the unit is 300 m3/hr., includes alkaline containing sewage 

40 m3/hr. and sulphur-containing sewage 37 m3/hr. The sewage after treatment is 

delivered to oxidation pond outside the plant. Capacity of the oxidation ponds: 650* 

650*0.5 m. the designed rate of evaporation 17.1 mm/d. 

3.1.2 Source of waste water associated with various production units in the KRC: 

Table 2(3.1) Average flow for waste water entering the wastewater treatment unit 

UNIT OILY WAST (𝑚3/ℎ) 

CDU 35 

RFCC 10 

SCR 0.8 

DHT 10 

OMS 13 

PS 8.3 

DCU 86 

 

3.1.3 Research Design  
        Two designs are carried out in this study which are survey research which 

involved the field survey, and one -to- one interview and experimental research which 

involved samples collection and laboratory analysis.  

 

3.1.3.1. Survey research: 
Which involves the collection of data through personal Khartoum Refinery, including 

all units and oxidation ponds site. 

3.1.3.2. Experimental research 

 Which involves sampling and laboratory analysis and investigation. Sediment 

samples were collected from oxidation ponds. Liquid effluent samples from both the 

the oxidation ponds and monitoring pond Effluent and sediment samples analyses 

were carried using appropriate referenced analytical methods. 

 

 



26 
 

 

3.1.3.3. Primary sources:  

The primary source of data collection in this research is through laboratory analysis, 

one-to- one oral interview, field observations, and wastewater survey. First-hand 

information of the liquid effluents management was obtained from Environment 

manager and technicians of Water & Environment Laboratory. Engineers were 

interviewed to know current state of the WWTP and disposal of wastewater. 

3.1.3.3. Secondary sources: 

 Secondary data sources include published and unpublished materials. Published 

materials include books, and textbooks on petroleum composition and refining, World 

Bank and U.S EPA publications on environmental problems resulting from discharge 

of refinery effluents, journals from professional groups and other periodicals. 

Unpublished materials include documents and records from Geological Research 

Authority, Central Bureau of Statistics CBS and Meteorology Authority. 

3.1.4 Sampling Sites: 

3.1.4.1. The wastewater monitoring pond (MP): 

This pond is the collection station of the whole refinery liquid effluent. Treated 

effluent reaches the monitoring pond after passing through the treatment system and 

before being discharged to the oxidation ponds outside the refinery in the surrounding 

area. 

3.1.4.2. The oxidation ponds: 
 In this location 3 positions were sampled namely: 

Pond A (PA)  

Pond B (PB)                       Pond C (PC)  

Each one is (1200×650) m, with water depth 3-4 m at the center 

3.1.5 Effluent Samples Collection and Pretreatment  
Wastewater samples were collected from Khartoum refinery monitoring pond and 

oxidation ponds (pond (A), pond (B), and pond (C)), in 21 September 2021 up to 29 

September. 

Monitoring pond (MP) effluent 9 composite samples were collected on September, 

21-29, 2021 and each sample was a composite of 3 grab samples which were 

collected from three points below the surface; the center and the north and south ends 

of the rectangular pond. For Sulfide, Ammonia-Nitrogen (NH3-N), Biochemical 

Oxygen Demand (BOD5), Chemical Oxygen Demand (COD), Oil/Grease, and 

Phenols a composite sample for each day represents a combination of three grab 

samples. Also a three-days composite samples were collected similarly for, Total 

Solids (TS), Total Dissolved Solids (TDS), Total Suspended Solids (TSS). 

3.1.6 Sediment Samples Collection and Pretreatment  

The bottom sediment samples were collected by divers using a wide–mouth plastic 

bottles from a depth of about 0–10 cm. The samples were collected from Khartoum 

refinery wastewater oxidation ponds. 

3.1.7 Effluent Analysis  



27 
 

Wastewater analyses were conducted by Khartoum Petroleum Refinery. 

The wastewater samples were examined in accordance with the “Standard Methods 

for the Examination of Water and Wastewater, and the analyses were carried out for 

physical parameters (Temperature, pH, TS, TDS and TSS), inorganics (Alkalinity, 

Hardness, Chloride, Sulfate, Cyanide, Sulfide and Hexavalent Chromium), nutrients 